

TEST REPORT

Nº **991048**

DATE OF RECEPTION 11.01.07 / 22.06.99

APPLICANT
 SILLTEX, S.A.
 Colom, 418 P.IND. Santa Margarida II
 08223 - Terrassa (Barcelona)

 Att.: D. Jose M^a Pique Abadal

SUBJECT
 TEXTILE TEST.

DESCRIPTION AND IDENTIFICATION OF SAMPLES

TWO SAMPLES REFERENCED:
 - "TEJIDO BALI".
 - "TEJIDO DAMA"

TESTS CARRIED OUT

- DETERMINATION OF BREAKING STRENGTH AND ELONGATION.
- DETERMINATION OF TEAR RESISTANCE.
- DETERMINATION OF THE ABRASION RESISTANCE OF FABRICS.
- RESISTANCE TO PILLING.
- DETERMINATION OF DIMENSIONAL CHANGE IN DOMESTIC WASHING AND DRYING.
- COLOUR FASTNESS TO DRY CLEANING.
- COLOUR FASTNESS TO RUBBING.
- COLOUR FASTNESS TO DOMESTIC AND COMMERCIAL LAUNDERING.
- COLOUR FASTNESS TO ARTIFICIAL LIGHT.

Starting Date: 22.06.99
 Ending Date: 02.07.99

ATTACHED SAMPLE(S) SEALED PAGE OF

Asociación de Investigación de la Industria Textil - C.I.F.: G03182870